B mER
. No. I & % Y| MmEFS [[No. B & % HE| BmE=S
114 — = i 1 |2y K~LRF+<CP Tset[1106 0101 0199 [ 171 [S-/¢vF> 1 [1118 0003 00 00
'ﬁ 57417774/9 R7+CP Tset[ 1106 0101 01 98] [ 12 [ RARNMFRY >R ~(M4x8)| 4 [8071 1002 00 00
( MODEL (YES.No.) TOOL No. ) (a) 20w MLIRT« 1 [1122 01010000 [ 13 [AFUV T v+ (M4) | 4 19200 3012 00 00
G40-S (01) 1118 0000 0100 (b) 200 NLTwa 1 {1106 0104 01 00| [ 14 x’r‘/DV?I\CP Tset[1122 0614 00 99
(c) B> (2.5x6)| 1 [8051 1072 00 00 (@) XA>IvTh 1 [1122 0614 00 00
.;;Egg@ (d) 2Oy MLV 1 {1106 0108 01 00 (b) F¥— (3x3x6)| 1 [8060 1009 00 00
(e) BV (3x18)] 1 [8051 1104 00 00 C) XAV vTRARNILEY [ 1 {1106 0615 00 00
f) RV (2.5x10)| 2 [8020 1001 00 00 (d) IR—ILRF U4 (6202Z)| 1 9100 4006 00 00
(g) EVAF (3x13)| 2 [8051 2018 00 00| [15% C-/¢vF> (30x345x0.1)| 1 [8010 1142 00 00
(h) 2Oy RLAYRIL 1 {1122 0102 00 00| [16%C-/CyF> (30x345x0.2)| 1 [8010 1135 00 00
(i) A=ARTUTZ (6x18x10)| 1 |8020 3003 00 00| [ 17 [F+— (3.5x3x10)| T [8060 1030 00 00
IR—A3 34>~ NCP Tset[1106 0113 00 99| [ 18 [RFUV T v v 1 {1106 0618 00 00
E(j) R—ZI314V~ 1 (1106 011300 00| [ 19 [r>F+=Z5>CP Tset| 1105 0653 04 99
(BPEEAYPZ 1 1105 0116 00 00 @) 1>FI75vy ] % 1
2 |ANRFRFT«CP Tset[ 1106 0512 00 99 (o) UF1=>7J>% (155x0.7)| 1T [8030 1017 00 00
(@) AINFRF o 1 {1106 0512 00 00
(b) R—JL (4mm) | 5 [9150 1005 00 00 EENMNBER
(c) AINFINILT 1 {1106 0505 00 00| | 20 [#x-r—JLA/X—CP Tset[1105 0662 07 99
(d)ANFOYR 1 {1106 0511 00 00 (@) IRA—J)LAIN— ] ¥ 1
(e) R7ULY (5.4x15)| 1 [8020 1033 00 00 (b) AAENTERIL RM6x22) | 1 [8070 3035 00 00
(f) 7PYvRANFYR 2 |1105 0503 00 00 () RZU> T Tw+ (M6)| T [9200 3006 00 00
3¥[RUD YR+ (M3)| 1 19220 1019 00 00 (A AFTITVFYE  (M6)] T [9500 1005 00 0]
4 [£—%CP Tset[1118 0305 02 99| [ 21 [759% 75> CP (¢ 15) ] 1set|1105 0654 02 99
(@) NPT HIN— 1 [1118 0325 00 00 (@) 795753  (p15)| 1 [1105 0654 02 01
7vIXT7L—KCP Tset|1118 0303 02 99 (b) 75V IARYTFZZ U | 1 1105 0656 02 00
E (b) ZvIXTL—h 1 1118 0303 02 00 FyFIaA Uk 119690 0002 00 00
(c) IR—ILRFU>%(699ZZ) | 1T [9100 5006 00 00 Z)8F (H32)| 1 8081 0020 00 00
21> %5 CP Tset[1118 0304 00 99 ANFHIVLUF (5)| 1 19610 1006 00 00
E CPPPZ ] ¥
(e) R7U>ZEY  (2x6)| 1 [9250 1011 00 00 BRI B S
f o—% 1 [1118°0305 01 00| [217] 7549753 CP (¢15.88)] Iset] 1105 0654 03 99
(QRT> 4 12133 0306 00 00 (@) 7997523 ($15.88)| 1 [1105 0654 02 02
(hya—77L—k 1 [1118 0307 01 00 (b) 75> IZANYZZZU | 1 [1105 0656 02 00
(i) R—ILRFU>4(638MC2)| 1 (9102 3004 00 00| [ 22 [/¢v o5y 1 1105 0658 00 00
5 [F— (3x3x10)| 1 [8060 1011 00 00
6 |O—FRNJLET 1 {1106 0315 01 00
7 |£E—%4—ZCP Tset[ 1118 0011 21 99
(@) E—%47—Z(B) 1 {1118 0011 01 02
(b)Y v NF>2 (GM 1/8-28)| 1 [8210 2001 00 00
8 7wy (12.6x1)| 1 [8040 7007 00 00
9 [=Z—RILRFYU>Z  (J57)| 1 [9120 0029 00 00
10[¥4L>HCP Tset[1118 0081 01 99
(@) AL YHHN— 1 [1118 0081 00 00
byHALYTI—h~ 1 {1178 0032 00 00
(C) NAERRFRS VR Mx20d2)| 2 {8071 1007 00 00
(dyO—JLA~—1 (3x15)| 2 [9270 1001 00 00
(e) ATV (8x16)| 2 [8020 1066 00 00
() RUSYRTyo+ (M3)| 2 [9220 1019 00 00
(QANFHTIVFvk  (M3)] 2 [9500 1033 00 01
(h) RZU> T 7w+ (M3)] 2 9200 3011 00 00
(i) TFJ—ANH/IN— 1 [1118 0016 00 00

KENDEBFRIFE B TIFAALR I B Ao LR (T)DCP(AYTU—R) TTEX TS,
K ENDERmIEFERLRRWEEHH DT,
wHIOE@IFENZNANDVEERLTTE W,

Q 22vxenxen

111801-P1203




okota

FA SYSTEM & AIR TOOLS

GRINDER

( MODEL (YES.No.)

TOOL No.

N

BParts List

G40-Ss_(01)

1118 0000 0100

BExploded View

YOKOTA INDUSTRIAL CO.,LTD.

No. Name of Parts gg{ Parts No. No. Name of Parts Eg{ Parts No.

1 | Throttle Body Assy. Tset| 1106 0101 01 99| | 11 | S-Packing 1 |1118 0003 00 00
Body Assy. Tset|1106 0101 01 98] | 12 | Hexagon Button Bolt (M4x8)| 4 |8071 1002 00 00
(a) Throttle Body 1 {1122 0101 00 00| | 13 |Spring Washer (M4)| 4 (9200 3012 00 00
(b) Throttle Bushing 1 11106 0104 01 00| | 14 | Main Shaft Assy. Tset| 1122 0614 00 99
(c) Pin (2.5x6)| 1 [8051 1072 00 00 (a) Main Shaft 1 |1122 0614 00 00
(d) Throttle Valve 1 {1106 0108 01 00 (b) Key (3x3x6) | 1 [8060 1009 00 00
(e) Pin (3x18)| 1 |8051 1104 00 00 (c) Main Shaft Bevel Gear| 1 |1106 0615 00 00
(f) Spring (2.5x10)| 2 |8020 1001 00 00 (d)Ball Bearing (6202Z)| 1 |9100 4006 00 00
(g) Pin AF (3x13)| 2 [8051 2018 00 00| | 15| C-Packing (30x34.5x0.1)| 1 [8010 1142 00 00
(h) Throttle Handle 1 {1122 0102 00 00| | 16* C-Packing (30x345x0.2)| 1 |8010 1135 00 00
(i) Conical Spring (6x18x10)| 1 {8020 3003 00 00| 17 |Key (3.5x3x10)| 1 [8060 1030 00 00
Hose Joint Assy. Tset| 1106 0113 0099| | 18 | Bearing Cap 1 |1106 0618 0000

E (j) Hose Joint 1 (1106 0113 0000] | 19 [Inner Flange Assy. Tset [ 1105 0653 04 99
(k) Joint Ring 1 105 0116 00 00 (a) Inner Flange ] X !

S ]

1
2 | Governor Body Assy. Tset[ 1106 0512 00 99 (b) Retaining Ring(15.5x0.7) 8030 1017 00 00
(a) Governor Body 1 11106 0512 00 00
(b) Ball (4mm)| 5 [9150 1005 00 00 Standard Accessories
(c) Governor Valve 1 |1106 0505 00 00| | 20 | Wheel Cover Assy. Tset| 1105 0662 07 99
(d) Governor Rod 1 11106 0511 0000 (a) Wheel Cover ] x 1
(e) Spring (5.4x15)| 1 {8020 1033 00 00 (b) Hexagon Socket Bolt(M6x22) | 1 {8070 3035 00 00
(f) Adjust Nut 2 | 1105 0503 00 00 (c) Spring Washer ~ (M6)| 1 |9200 3006 00 00
3*| Polished Washer (M3)| 1 {9220 1019 00 00 (d) Hexagon Nut (M6)| 1 {9500 1005 00 01
4 | Motor Assy. Tset|1118 0305 02 99| | 21 | Outer Flange Assy. (¢ 15) | Iset| 1105 0654 02 99
(a) Bearing Cover 1 (1118 0325 00 00 (a) Outer Flange  (#15)| 1 |1105 0654 02 01
Upper Plate Assy. Tset[ 1118 0303 02 99 (b) Flange Stop Screw 1 1105 0656 02 00
E (b) Upper Plate 1 (1118 0303 0200] | ¥% | Touch Joint 1 19690 0002 00 00
(c) Ball Bearing  (699Z7)| 1 [9100 5006 00 00| | ¥ |Hose Nipple Assy. Tset|8110 1004 00 99
Cylinder Assy. Tset| 1118 0304 00 99 Spanner (H32)| 1 [8081 0020 00 00
E (d) Cylinder 1 X ) Hex. Wrench (5)] 1 19610 1006 00 00
(e) Spring Pin (2x6)| 1 19250 1011 00 00
(f) Rotor 1 11118 0305 01 00 Optional Parts
(g) Vane 4 12133 0306 00 00| |217| Outer Flange Assy.(¢15.88)| set| 1105 0654 03 99
(h) Lower Plate 1 11118 0307 01 00 (a) Outer Flange (¢15.88)| 1 |1105 0654 02 02
(i) Ball Bearing (638MC2)| 1 |9102 3004 00 00 (b) Flange Stop Screw 1 11105 0656 02 00
5 |Key (3x3x10)| 1 |8060 1011 00 00| | 22 | Pat Flange 1 (1105 0658 00 00
6 |Rotor Bevel Gear 1 11106 0315 01 00
7 |[Motor Case Assy. Tset| 1118 0011 21 99
(a) Motor Case (B) 1 (1118 0011 01 02
(b) Socket Plug (GM 1/8-28)| 1 |8210 2001 00 00
8 |Washer (12.6x1)| 1 |8040 7001 00 00
9 |Needle Bearing (J57)| 1 19120 0029 00 00
10 | Silencer Assy. Tset| 1118 0081 01 99
(a) Silencer Cover 1 11118 0081 00 00
(b) Silencer Sheet 1 (1118 0032 00 00
(c) Hexagon Button Bolt (M3x20x12/| 2 {8071 1007 00 00
(d) Roll Spacer (3x15)| 2 (9270 1001 00 00
(e) Spring (8x16)| 2 (8020 1066 00 00
(f) Polished Washer (M3)| 2 (9220 1019 00 00
(g) Hexagon Nut (M3) | 2 (9500 1033 00 01
( M3)| 2 |9200 3011 00 00
]

g
h) Spring Washer (
i) Exhaust Cover

(

1118 0016 00 00

The part “¥” can not be supplied individually. So please order it as a unit of assembly shown by arrow mark(1).
*Marked parts may not be used, in some case.
yeMarked parts; use one of them.

111801-P1203




